
International Journal of Civil Engineering, Construction and Estate Management 

Vol.7, No.1, pp.87-116, March 2019 

___Published by European Centre for Research Training and Development UK (www.eajournals.org) 

87 
ISSN 2055-6578(Print), ISSN 2055-6586(online) 

MODELLING ENERGY RECOVERY FROM WASTEWATER TREATMENT BY 

ANAEROBIC DIGESTION 

Odenigbo C1 and Prof. Ademuluyi J.O2 

1Department of Civil Engineering, Enugu State University of Science and Technology. 

       2Department of Civil Engineering, University of Nigeria Nsukka. 

 

ABSTRACT: In this study, attempt was made to model gas production process from an 

anaerobic digestion of sewage sludge in a treatment plant. Apart from the issue of 
[...]
the biogas yield data. It should be noted that turbine plant operational mechanism may vary 

http://www.eajournals.org/


International Journal of Civil Engineering, Construction and Estate Management 

Vol.7, No.1, pp.87-116, March 2019 

___Published by European Centre for Research Training and Development UK (www.eajournals.org) 

88 
ISSN 2055-6578(Print), ISSN 2055-6586(online) 

slightly depending on their capacities; consequently, an updated recalibration of the model 

would be necessary. 

KEYWORDS:  Treatment, Sewage, Anaerobic reactor, Digestion, Energy 

 

 

INTRODUCTION  

Rapid industrialization and urbanization worldwide has resulted in global water pollution 

problems. Traditional wastewater treatment plants generate a tremendous quantity of sludge.  

In 2005, the United States generated 7.6 million tons of dry sludge: this production rate is 

predicted to increase to 8.2 million tons by 2010 (Lee et al., 2005).  The EU produced 10 

million tons of dry sludge in 2005 (Strunkmann et al., 2006); China produced 1 million tons of 

dry sludge in the same year (Wang et al., 2008), and the production is predicted to increase to 

3.6 million tons in 2010 (Lee et al., 2006).  Such dry sludge cannot be disposed before 

appropriate treatments (Burke et al., 2003; Cusido et al., 2003).  However, sludge treatments 

are expensive (Burke et al., 2003). In China, treatment and disposal of excess sludge account 

for 25-60% of the total expenses of a typical wastewater treatment plant (hang et al., 2009). 

Wastewater treatment plants represent a portion of the broader nexus between energy and water 

[Stillwell and others, 2009]. Collecting, treating, and discharging municipal wastewater to 

acceptable permit standards requires energy, mostly as electricity, but also as natural gas or 

other fuels. Nationwide, wastewater treatment represents 0.1 to 0.3% of total energy 

consumption and within local city and community government, water and wastewater 

treatment operations are often the largest consumer of energy [WEF, 1997]. Furthermore, 

energy for wastewater treatment is likely to increase in the future due to increasing population, 

stricter discharge requirements, and aging infrastructure. Possible future standards for removal 

of currently-unregulated contaminants, such as pharmaceuticals and personal care products, 

might require significant increases in energy consumption at wastewater treatment plants 

[Westerhoff and others, 2005; Zwiener and others, 2000]. Fortunately, most wastewater 

treatment facilities can significantly reduce their energy costs, by up to 30% or more, through 

energy efficiency measures and treatment process modifications [Means, 2004]. Through 

optimized aeration and improved pumping alone, wastewater treatment plants could save 547 

to 1,057 million kWh annually, reducing overall energy use in the wastewater sector by 3 to 

6% [Hoppock and others, 2008]. Wastewater treatment process modifications considered in 

this case study include anaerobic digestion with biogas utilization and biosolids incineration 

with electricity generation. 

Anaerobic digestion is typically applied in sewage sludge treatment due to its advantages over 

aerobic systems, such as lower energy consumption, smaller amounts of solids generated, lower 

nutrient requirement and potential energy recovery from the produced biogas.  Sewage sludge 

is stabilized during anaerobic digestion by converting most organic matter into biogas (Hwang 

et al, 2004).  The conventional mesophilic anaerobic digestion process requires a long hydraulic 

retention time (   20 days) and the operation efficiency is influenced by environmental 

changes.  Although the thermophilic anaerobic process requires relatively less digestion time, 

it requires excessive heating (Zupancic and Ros, 2003).  Biogas from digested sludge is now 

considered a bio-energy source. Our analysis provides a top-level estimate of energy savings 

within the wastewater sector in the United States via these two process modifications. We first 

http://www.eajournals.org/


International Journal of Civil Engineering, Construction and Estate Management 

Vol.7, No.1, pp.87-116, March 2019 

___Published by European Centre for Research Training and Development UK (www.eajournals.org) 

89 
ISSN 2055-6578(Print), ISSN 2055-6586(online) 

examine potential energy recovery from anaerobic digestion with biogas utilization on a 

national scale. Since the state of Texas produces and consumes more electricity than any other 

state in the nation, we then use Texas as a testbed for analysis of energy recovery from biosolids 

incineration with electricity generation. These energy recovery strategies could help offset the 

electricity consumption of the wastewater sector and represent possible areas for sustainable 

energy policy implementation. Our analysis considers energy consumption and potential 

savings only; the economics of energy recovery from wastewater treatment, while highly 

relevant, is reserved for a separate analysis. Energy recovery at wastewater treatment plants 

represents an important policy lever for sustainability. However, to the best of our knowledge, 

no one has ever created a model of its potential. This work fills that gap. 

The process can be divided into three stages that are performed by three different groups of 

microorganisms (See Figure 1.1).  The first stage is called hydrolysis.  During this stage 

cellulose, lipids, proteins, and other complex organic compounds are liquefied by the bacteria 

and converted into volatile organic acids through the processes of acidogenesis and 

acetogenesis.  During acidogenesis organic molecules are converted to fatty acids, and during 

acetogenesis fatty acids are converted to acetic acid, carbon dioxide, and hydrogen.  The 

bacteria that perform the first two steps are commonly known as acidogenic bacteria.  The third 

stage is the biogas production stage.  During this step methanogenic bacteria convert the acetic 

acid into methane, carbon dioxide, and small amounts of water vapor, hydrogen sulfide and 

ammonia (U.S. EPA, 2006).  Maintaining methane production from an anaerobic digester is 

sensitive, and temperature and pH must be kept with a narrow range.    

 

 Figure 1.1 

 

 

 

 

 

 

 

 

The composition of the biogas will vary depending on the facility.  The efficiency of the process 

will be influenced by the temperature, as higher temperatures are more suitable for bacterial 

growth, and the retention time, which is the time that the process is allowed to take place.  Not 

all of the soluble organic matter and organic acids will be converted into biogas; some will be 

unprocessed and become part of the effluent.  The rest of the effluent will be a stabilized waste 

solution, meaning it will have a lower biological activity of organic matter (which can attract 

disease carrying organisms), a reduced mass of organic solids, and a reduction in the 

concentration of pathogenic bacteria (Parry, et al., 2004). 

 

http://www.eajournals.org/


International Journal of Civil Engineering, Construction and Estate Management 

Vol.7, No.1, pp.87-116, March 2019 

___Published by European Centre for Research Training and Development UK (www.eajournals.org) 

90 
ISSN 2055-6578(Print), ISSN 2055-6586(online) 

Anaerobic digestion is a common part of organic waste management systems.  It occurs when 

microorganisms break down organic material in an environment free of oxygen.  The process 

produces biogas, which is made up of 50 to 70 percent methane, which can be used as a source 

of energy.  Anaerobic digestion is used in concentrated animal feeding operations (CAFOs) as 

a way to treat livestock manure, in wastewater treatment plants (WWTPs) to treat sewage, and 

it occurs in all municipal solid waste (MSW) landfills as the organic waste breaks down.   

WWTP of Tourh Centre – Qalyobia in Egypt has an average flow of 8000m3/day.  The town 

of Tourh lies in middle of delta region and intensively surrounded by crops and farms.  Being 

located in rural areas, concentrations of biodegradable components in the wastewater are higher 

than average concentrations in urban areas.  Therefore, the energy recovered from the plant 

through the digester would be relatively high when compared to urban treatment plants of the 

same size.  The plant uses activated sludge treatment process.  In this process, wastewater flows 

continuously into an aeration tank where air is injected to mix the activated sludge with the 

wastewater and to supply the oxygen needed for the organisms to oxidize the organic 

compounds.  The mixture of activated sludge and wastewater in the aeration tank is called 

mixed liquor.  The mixed liquor flows from the aeration tank to a secondary clarifier where the 

activated sludge is settled out. 

Most of the settled sludge is returned to the aeration tank, called return sludge, to maintain the 

high population of microbes that permits rapid breakdown of the organic compounds.  The 

return sludge is diverted or wasted to the sludge handling system for treatment and disposal. 

There are two main methods for sludge treatment; aerobic digestion and anaerobic digestion 

Aerobic digestion is a suspended – growth biological treatment process based on biological 

theories similar to those of the extended aeration modification of the activated sludge process. 

Anaerobic digestion (AD) plays an important role for its abilities to further transform organic 

matter into biogas (contains 65% - 70% methane by volume, 25% - 30% CO2 and small 

amounts of N2, H2, H2S, water vapor and other gases).  The biogas or anaerobic digester gas 

(ADG), can be utilized to produce energy using combined heat power (CHP) technology.  The 

plant uses the most common scenario in sludge treatment in Egypt where the thickened sludge 

is directly pumped to natural dewatering without involving the digestion process.  Within here, 

the presence of anaerobic digester is assumed for sludge treatment.  The production of digester 

gas has been estimated given the sludge daily mass, volume and concentration of biodegradable 

components in the raw sewage and sludge. 

There is still a part of the WWTP electrical load demand which needs to be covered.  Other 

RES (Solar and wind energy) are utilized.The software tool used for the micro-power system 

optimization HOMER allows modeling energy resources in the site together with the energy 

conversion systems and hence calculates optimum configuration and size of each component. 

 

MATERIALS AND METHOD 

 Review of experimental procedure 

Fresh waste activated sludge and partly digested sludge sample were collected from Wupa 

Abuja sewage treatment plant from the six aerobic reactors respectively before treatment and 

were divided into four portions.  Four experimental reactors were designed, and numbered.  

They were numbered U1, U2 and C1, C2.  A measured proportion of the sludge was fed into 

http://www.eajournals.org/


International Journal of Civil Engineering, Construction and Estate Management 

Vol.7, No.1, pp.87-116, March 2019 

___Published by European Centre for Research Training and Development UK (www.eajournals.org) 

91 
ISSN 2055-6578(Print), ISSN 2055-6586(online) 

each reactor.  All the four reactors were covered with black plastic to prevent light from 

entering the digester and the digester was placed in a 370C water bath.  

Two reactors were test reactors U1 ad U2 receiving waste activated sludge (WAS) treated with 

ultrasound.  The other two reactors C1 and C2 were control reactors receiving untreated sludge.  

The reactors were operated in a semi-continuous made with feeding once a day, six times per 

week. 

Biogas was produced in reactor without ultrasound treatment and also in the reactor 

incorporated with ultrasound sonicator probe with sonication of 420W.  Gas was collected over 

acidified water to avoid CO2 absorption.  The volume of waste displaced measured the volumes 

of gas produced.  The gas was tapped, pressurized and stored.  The physiochemical parameters 

of the sludge like, TS, VS, FCOD, and PH was determined using ALPHA (1997 & 1998) 

Standards.  Most parameters were expressed in percentage. 

Data were analyzed graphically and conclusions drawn.  Microscopic examination was also 

carried out on the sludge for both ultrasonically treated and untreated sludge and observations 

were recorded.  Generally conclusion was drawn on the effect of the ultrasound on the sludge 

and gas production. 

Digestion Experiment 

Four reactors comprised the set up.  Each reactor had two openings one small for feeding and 

withdrawal of sludge and one large plugged with stopper.  The stopper was equipped with two 

entrances one for a propeller axis and one for a gas outlet tube. 

On the tube, there was a three-way valve for gas sampling.  All four reactors were covered with 

black plastic to prevent light from entering the reactor and placed in a 370C water bath.  Fig.3.1 

and Fig 3.2 show the experimental setup. 

 

 

 

 

 

 

 

 

 

 

 

 

http://www.eajournals.org/


International Journal of Civil Engineering, Construction and Estate Management 

Vol.7, No.1, pp.87-116, March 2019 

___Published by European Centre for Research Training and Development UK (www.eajournals.org) 

92 
ISSN 2055-6578(Print), ISSN 2055-6586(online) 

 

 

Inoculum: The inoculums consisted of a mixture (1:1) of digested sludge from the six reactors 

of Abuja sewage treatment plant.  The sludge was taken fresh from the Wupa Abuja aerobic 

reactors and subsequently poured into the reactors designed for the experiment.  Afterwards, 

the experimental reactors were immediately sealed and placed in the water bath and allowed to 

degs under siring for 24hrs. 

Substrate:  The substrate was partly waste activated sludge (WAS) and partly digested sludge 

(DS).  Even though the full-scale aerobic digestion chambers at Abuja were run on a mixture 

of primary sludge and waste activated sludge, primary sludge was excluded in this experiment.  

Primary sludge varies heavily in both composition and quality and would have meant an 

unnecessary source of variation in gas production.  Digested sludge as a part of the substance 

ensures that the digestion process is not affected by lack of nutrients, which in the full-scale 

process are found in the primary sludge.  It also assures the presence of an active microbial 

community like the one in the full-scale process.  The organic matter (i.e. volatile solids (VS) 

present in the digested sludge should not affect the biogas production in any considerable 

extent. 

http://www.eajournals.org/


International Journal of Civil Engineering, Construction and Estate Management 

Vol.7, No.1, pp.87-116, March 2019 

___Published by European Centre for Research Training and Development UK (www.eajournals.org) 

93 
ISSN 2055-6578(Print), ISSN 2055-6586(online) 

Start-up Period:  The reactors were inoculated on 22-09-2009 and the first feeding took place 

the following day (day 1).  At the beginning of the start-up period TR was 16(22.9) days and 

the proportion of waste activated sludge in the substrate was 70% (see fig.1).  All reactors were 

fed with untreated sludge.  On day 6, TR was slightly increased to 17.8 (25.4) to better agree 

with the full-scale process. 

In the second week, it was note d that the waste activated sludge was unusually wet (total solids 

(TS)1%).  The sludge was in fact lacking addition of polymer; explaining the low TS.  After 

a couple of days, polymer usage was resumed in the sludge thickening processing and at the 

beginning of the third week; the sludge had TS of 4%.  On day 15, TR was decreased to 

14.5(16) days and the proportion o waste activated sludge were increased to 90% in an effort 